Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 80.09 0.96 5.65
NVNT a 5200 Antl 79.64 0.99 5.68
NVNT a 5240 Antl 80.09 0.96 5.65
NVNT n20 5180 Antl 78.85 1.03 6.1
NVNT n20 5200 Antl 78.47 1.05 6.1
NVNT n20 5240 Antl 78.47 1.05 6.1
NVNT n40 5190 Antl 70.14 1.54 9.9
NVNT n40 5230 Antl 69.44 1.58 10
NVNT ac20 5180 Antl 96.65 0.15 0.77
NVNT ac20 5200 Antl 96.65 0.15 0.77
NVNT ac20 5240 Antl 96.65 0.15 0.77
NVNT ac40 5190 Antl 93.65 0.28 1.54
NVNT ac40 5230 Antl 93.79 0.28 1.54
NVNT ac80 5210 Antl 62.61 2.03 13.89
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 4.26 0.96 5.22 24 Pass
NVNT a 5200 Antl 4.64 0.99 5.63 24 Pass
NVNT a 5240 Antl 4.57 0.96 5.53 24 Pass
NVNT n20 5180 Antl 2.99 1.03 4.02 24 Pass
NVNT n20 5200 Antl 3.51 1.05 4.56 24 Pass
NVNT n20 5240 Antl 3.61 1.05 4.66 24 Pass
NVNT n40 5190 Antl 3.08 1.54 4.62 24 Pass
NVNT n40 5230 Antl 3.34 1.58 4.92 24 Pass
NVNT ac20 5180 Antl 4.12 0.15 4.27 24 Pass
NVNT ac20 5200 Antl 4.53 0.15 4.68 24 Pass
NVNT ac20 5240 Antl 4.69 0.15 4.84 24 Pass
NVNT ac40 5190 Antl 4.59 0.28 4.87 24 Pass
NVNT ac40 5230 Antl 4.77 0.28 5.05 24 Pass
NVNT ac80 5210 Antl 2.97 2.03 5 24 Pass
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 19.61 Pass
NVNT a 5200 Antl 19.52 Pass
NVNT a 5240 Antl 19.56 Pass
NVNT n20 5180 Antl 20.06 Pass
NVNT n20 5200 Antl 19.94 Pass
NVNT n20 5240 Antl 19.84 Pass
NVNT n40 5190 Antl 39.39 Pass
NVNT n40 5230 Antl 39.77 Pass
NVNT ac20 5180 Antl 20.13 Pass
NVNT ac20 5200 Antl 20.09 Pass
NVNT ac20 5240 Antl 20.08 Pass
NVNT ac40 5190 Antl 39.48 Pass
NVNT ac40 5230 Antl 39.56 Pass
NVNT ac80 5210 Antl 78.97 Pass
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Center Freq
6.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
17.8 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT a 5240MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.180000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:02:52 AM Apr24, 2025

Center Freq: 5.180000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.569 MHz
-21.026 kHz
20.06 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.190007 GHz

Center Freq
6.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man
16.3 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No.: SSP25030170-3E FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:05:00 AM Apr24, 2025

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.2095 GHZ
Ref33osdem ________ 25023dBm

Center Freq
6.200000000 GHz

Center 5.2 GHz Span 30 MHz

#Res BW 300 kHz #VEBW 1 MHz Sweep 1.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 16.8 dBm
17.576 MHz

Transmit Freq Error -21.102 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.94 MHz x dB -26.00 dB

IMSG STATUS

-26dB Bandwidth NVNT n20 5200MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:06:27 AM Apr24, 2025

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr3 5.249896 GHz
Ref 22.68 dBm .

Center Freq
6.240000000 GHz

Center 5.24 GHz Span 30 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

CF Step
3.000000 MHz

Man
Occupied Bandwidth Total Power 16.8 dBm

17.574 MHz

Transmit Freq Error -25.773 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.84 MHz x dB -26.00 dB

IMSG STATUS

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:16:50 AM Apr24, 2025

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.929 MHz
16.835 kHz
39.39 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.209713 GHz

-27.601 dBm

Center Freq
6.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
16.5 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.230000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:28:47 AM Apr24, 2025

Center Freq: 6.230000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.919 MHz
-4.983 kHz
39.77 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.249878 GHz

Center Freq
6.230000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man
16.8 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.180000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:08:09 AM Apr24, 2025

Center Freq: 5.180000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.567 MHz
-16.871 kHz
20.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.190046 GHz

-23.666 dBm

Center Freq
6.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
16.4 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5180MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.200000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:09:50 AM Apr24, 2025

Center Freq: 6.200000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.547 MHz
-10.436 kHz
20.09 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.210037 GHz

Center Freq
6.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man
16.7 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.240000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:11:37 AM Apr24, 2025

Center Freq: 5.240000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.578 MHz
-21.874 kHz
20.08 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.250018 GHz

-24.073 dBm

Center Freq
6.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
16.6 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5240MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:30:27 AM Apr24, 2025

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

36.043 MHz
-4.190 kHz
39.48 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.209737 GHz

Center Freq
6.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man
16.6 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No.: SSP25030170-3E FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:32:18 AM Apr24, 2025

Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.24977 GHz
Refs3osaem _____ 26.225dBm

Center Freq
6.230000000 GHz

Center 5.23 GHz Span 60 MHz

#Res BW 300 kHz #VEBW 1 MHz Sweep 1.333 ms ERSten

6.000000 MHz
Occupied Bandwidth Total Power 16.8 dBm
36.040 MHz

Transmit Freq Error -11.212 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.56 MHz x dB -26.00 dB

IMSG STATUS

-26dB Bandwidth NVNT ac40 5230MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:34:30 AM Apr24, 2025

Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr3 5.249542 GHz
Ref 22.68 dBm -

Center Freq
6.210000000 GHz

Center 5.21 GHz Span 120 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms

CF Step
12.000000 MHz

Man
Occupied Bandwidth Total Power 17.7 dBm

75.129 MHz

Transmit Freq Error 55.405 kHz % of OBW Power 99.00 %
x dB Bandwidth 78.97 MHz x dB -26.00 dB

IMSG STATUS

-26dB Bandwidth NVNT ac80 5210MHz Antl



Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.322
NVNT a 5200 Antl 16.327
NVNT a 5240 Antl 16.349
NVNT n20 5180 Antl 17.531
NVNT n20 5200 Antl 17.525
NVNT n20 5240 Antl 17.509
NVNT n40 5190 Antl 36.013
NVNT n40 5230 Antl 36.013
NVNT ac20 5180 Antl 17.549
NVNT ac20 5200 Antl 17.548
NVNT ac20 5240 Antl 17.564
NVNT ac40 5190 Antl 36.101
NVNT ac40 5230 Antl 36.098
NVNT ac80 5210 Antl 75.205




Report No.: SSP25030170-3E FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] [09:56:55 AM Apr24, 2025

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.181203 GHz

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
16.322 MHz

Transmit Freq Error -1.533 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.30 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5180MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [09:58:40 AM Apr 24, 2025

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.201239 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 17.6 dBm
16.327 MHz

Transmit Freq Error -8.890 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.18 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5200MHz Ant1



Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.240000000 GHz

#FGain:Low

SENSE:PULSE [
Center Freq: 5.240000000 GHz

—»— Trig: Free Run
#Atten: 30 dB

==

Frequency

[10:00:35 AM Apr24, 2025
Radio Std: Nene

Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

16.349 MHz
-7.330 kHz
19.05 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Mkr1 5.241209 GHz

5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz

Total Power 17.9 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

OBW NVNT a 5240MHz Ant1

Center Freq 5.18000000 GHz

#FGain:Low

SENSE:PULSE [
Center Freq: 5.180000000 GHz

—»— Trig: Free Run
#Atten: 30 dB

==

Frequency

[10:02:41 AM Apr24, 2025
Radio Std: Nene

Avg|Hold: 100/100
Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.531 MHz
-16.534 kHz
19.64 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Mkr1 5.181221 GHz
1.1991 dBm

Center Freq
6.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

Total Power 16.5 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

STATUS

OBW NVNT n20 5180MHz Antl



Report No.: SSP25030170-3E FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:04:49 AM Apr24, 2025

Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.198725 GHz
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 16.9 dBm
17.525 MHz

Transmit Freq Error -19.025 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.64 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5200MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:06:17 AM Apr24, 2025

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.24123 GHz
Ref 22.68 dBm .

5.240000000 GHz

Center 5.24 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

CF Step
3.000000 MHz

Man
Occupied Bandwidth Total Power 17.0 dBm

17.509 MHz

Transmit Freq Error -28.145 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.62 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5240MHz Antl



Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:16:40 AM Apr24, 2025

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.013 MHz
-19.886 kHz
39.89 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.192982 GHz

5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
16.4 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.230000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:28:37 AM Apr24, 2025

Center Freq: 6.230000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.013 MHz
-20.787 kHz
39.94 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.234272 GHz

5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man
16.7 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5230MHz Antl



Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.180000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:07:59 AM Apr24, 2025

Center Freq: 5.180000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.549 MHz
-13.880 kHz
20.04 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.181242 GHz

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
15.9 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5180MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.200000000 GHz

#FGain:Low

==

SENSE:PULSE [

[10:09:41 AM Apr24, 2025

Center Freq: 6.200000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.548 MHz
-26.638 kHz
20.06 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.201233 GHz

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man
16.3 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5200MHz Antl



Report No.: SSP25030170-3E FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:11:26 AM Apr24, 2025

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.237456 GHz
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 16.1 dBm
17.564 MHz

Transmit Freq Error -19.125 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.11 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac20 5240MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:30:16 AM Apr24, 2025

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.1882 GHz
Refs3osem _________ 28072dBm

Center Freq
6.190000000 GHz

Center 5.19 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

CF Step
6.000000 MHz

Man
Occupied Bandwidth Total Power 16.6 dBm

36.101 MHz

Transmit Freq Error 1.602 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.59 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac40 5190MHz Antl



Report No.: SSP25030170-3E FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:32:08 AM Apr24, 2025

Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.226898 GHz
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz

#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms ERSten

6.000000 MHz
Occupied Bandwidth Total Power 16.9 dBm
36.098 MHz

Transmit Freq Error -1.639 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.87 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac40 5230MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [10:34:20 AM Apr24, 2025

Center Freq 5.210000000 GHz Center Freq: 5.210000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.21588 GHz
Ref 22.68 dBm

5.210000000 GHz

Center 5.21 GHz Span 120 MHz
#Res BW 820 kHz #VBW 2.4 MHz Sweep 1.333 ms

CF Step
12.000000 MHz

Man
Occupied Bandwidth Total Power 18.3 dBm

75.205 MHz

Transmit Freq Error 53.447 kHz % of OBW Power 99.00 %
x dB Bandwidth 79.92 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac80 5210MHz Antl



Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -5.02 0.96 -4.06 11 Pass
NVNT a 5200 Antl -4.36 0.99 -3.37 11 Pass
NVNT a 5240 Antl -5.03 0.96 -4.07 11 Pass
NVNT n20 5180 Antl -6.47 1.03 -5.44 11 Pass
NVNT n20 5200 Antl -6.27 1.05 -5.22 11 Pass
NVNT n20 5240 Antl -5.98 1.05 -4.93 11 Pass
NVNT n40 5190 Antl -9.82 1.54 -8.28 11 Pass
NVNT n40 5230 Antl -9.06 1.58 -7.48 11 Pass
NVNT ac20 5180 Antl -5.79 0.15 -5.64 11 Pass
NVNT ac20 5200 Antl -5.03 0.15 -4.88 11 Pass
NVNT ac20 5240 Antl -5.03 0.15 -4.88 11 Pass
NVNT ac40 5190 Antl -8.08 0.28 -7.8 11 Pass
NVNT ac40 5230 Antl -7.57 0.28 -7.29 11 Pass
NVNT ac80 5210 Antl -12.26 2.03 -10.23 11 Pass




Report No.: SSP25030170-3E

FCC ID: 2AX8U-D126

| == Keysight Spectrum Analyzer - Swept A
RL RF 50 ¢

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

) Q

000 )
Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.180000000 GHz

5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Lin

Log

PSD NVNT a 5180MHz Antl

| == Keysight Spectrum Analyzer - Swept A
RL RF 50 ¢ AC
Center Freq 5.200000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE [ [032:01:54 PM
#Avg Type: RMS

Avg|Hold: 100/100

000

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

Center Freq
6.200000000 GHz

StartFreq
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Limit (dBm) Verdict
NVNT a 5180 Antl -44.33 -27 Pass
NVNT a 5240 Antl -44.87 -27 Pass
NVNT n20 5180 Antl -42.65 -27 Pass
NVNT n20 5240 Antl -45.42 -27 Pass
NVNT n40 5190 Antl -42.33 -27 Pass
NVNT n40 5230 Antl -46.26 -27 Pass
NVNT ac20 5180 Antl -43.72 -27 Pass
NVNT ac20 5240 Antl -45.53 -27 Pass
NVNT ac40 5190 Antl -42.27 -27 Pass
NVNT ac40 5230 Antl -46.11 -27 Pass
NVNT ac80 5210 Antl -46.31 -27 Pass
NVNT ac80 5210 Antl -36.68 -27 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBm) Limit (dBm) Verdict
NVNT a 5180 Antl -35.26 -27 Pass
NVNT a 5200 Antl -35.04 -27 Pass
NVNT a 5240 Antl -34.58 -27 Pass
NVNT n20 5180 Antl -33.35 -27 Pass
NVNT n20 5200 Antl -34.37 -27 Pass
NVNT n20 5240 Antl -34.69 -27 Pass
NVNT n40 5190 Antl -34.69 -27 Pass
NVNT n40 5230 Antl -34.48 -27 Pass
NVNT ac20 5180 Antl -33.91 -27 Pass
NVNT ac20 5200 Antl -35.06 -27 Pass
NVNT ac20 5240 Antl -34.51 -27 Pass
NVNT ac40 5190 Antl -34.39 -27 Pass
NVNT ac40 5230 Antl -34.21 -27 Pass
NVNT ac80 5210 Antl -34.74 -27 Pass

Note: Testing is carried out with frequency rang 30MHz to the 40GHz, above 27GHz not recorded for no spurious point have a margin of

less than 6 dB with respect to the limits.
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